



Test Report

Number: SZHH0109200101

Applicant: DONGGUAN LIYANG TOYS LTD.
Floor 3, Building 2, Daxingwei Industry
Area, Xianxi, Wusha, Chang'an Town,
Dongguan City, Guangdong Province

Date: Feb 27, 2017

Attn: 陈效

Sample Description:

Six (6) pieces of submitted sample said to be :

- Item Name : **Loveboy.**
- Item No. : **BL-16453, BL-16456, BL-16475, BL-16463, BL-16583, BL-17583.**
- Reference No. : **BL-25863, BL-83713, BL-74807, BL-16563, BL-16523, BL-16513, BL-16413, BL-16583, BL-16423, BL-16433, BL-16443, BL-16463, BL-16493, BL-16483, BL-16893**
- Labelled Age Group : Not specified.
- Applicant Specified Age : Adult.
- Grading for Testing
- Packaging Provided by Applicant : No.
- Additional Material and Wet Paint Provided : No.
- Date Sample Received : Sep 12, 2016.&Feb 22,2017.



To be continued

Authorized by:
For Intertek Testing Services
Shenzhen Ltd.




Ben N.L. Lin
General Manager



Intertek Testing Services Shenzhen Ltd.- Hardlines

深圳天祥质量技术服务有限公司-轻工产品事业部

301A, 302B, 6/F. 7/F Shekou Technology Main Bldg. and Room 1E of Nanshan Building,
Nanhai Ave., Nanshan District, Shenzhen, China

深圳市南山区南海大道科技大厦 301A、302B、六层、七层、南山大厦 1 楼 1E 房

Tel: (86-755) 2602 0111 Fax: (86-755) 2683 7118/9 Postcode: 518067

www.intertek.com www.intertek.com.cn China Toll-Free:400 886 9926

Attention is drawn to the terms and conditions printed overleaf.



Test Report

Number: SZHH0109200101

Tests conducted:

As requested by the applicant, refer to attached page(s) for details.

Conclusion:

Tested Sample
Tested components of
submitted samples

Standard
Consent Judgment No. RG- 356892 for
total Lead content based on the
California Proposition 65

Result
See test
conducted

Authorized by:
For Intertek Testing Services
Shenzhen Ltd.

Ben N.L. Lin
General Manager



Intertek Testing Services Shenzhen Ltd.- Hardlines

深圳天祥质量技术服务有限公司-轻工产品事业部

301A, 302B, 6/F. 7/F Shekou Technology Main Bldg. and Room 1E of Nanshan Building,
Nanhai Ave., Nanshan District, Shenzhen, China

深圳市南山区南海大道科技大厦 301A、302B、六层、七层、南山大厦 1 楼 1E 房

Tel: (86-755) 2602 0111 Fax: (86-755) 2683 7118/9 Postcode: 518067

www.intertek.com www.intertek.com.cn China Toll-Free:400 886 9926

Attention is drawn to the terms and conditions printed overleaf.



Test Report

Number: SZHH0109200101

Tests Conducted

1 Total Lead Content

Acid digestion method was used and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

Element	Result (mg/kg)	Reporting Limit (mg/kg)	Limit (mg/kg)
	Tested Component		
	(1)		
Lead (Pb)	ND	10	90

Element	Result (mg/kg)	Reporting Limit (mg/kg)	Limit (mg/kg)
	Tested Component		
	(2+3+4),(5+6+7),(8+9+10),(11+12),(13+14),(15+16+17)		
Lead (Pb)	ND	10	100

The above limit was referred to the Consent Judgment No. RG- 356892 settled by superior court of the State of California for the county of Alameda, for toys based on the California Proposition 65.

ND = Not detected



Intertek Testing Services Shenzhen Ltd.- Hardlines

深圳天祥质量技术服务有限公司-轻工产品事业部

301A, 302B, 6/F. 7/F Shekou Technology Main Bldg. and Room 1E of Nanshan Building,

Nanhai Ave., Nanshan District, Shenzhen, China

深圳市南山区南海大道科技大厦 301A、302B、六层、七层、南山大厦 1 楼 1E 房

Tel: (86-755) 2602 0111 Fax: (86-755) 2683 7118/9 Postcode: 518067

www.intertek.com www.intertek.com.cn China Toll-Free:400 886 9926

Attention is drawn to the terms and conditions printed overleaf.



Test Report

Number: SZHH0109200101

Tests Conducted

Tested Components:

- (1) Silver color coating on plastic (ring of style BL-17583-b)
- (2) Black plastic (handle of style BL-17583-b)
- (3) Black plastic (base of style BL-17583-b)
- (4) Flesh color plastic (body of BL-17583-b)
- (5) Black plastic excluding coating (ring of style BL-17583-b)
- (6) Translucent plastic (ring on joint)
- (7) Flesh color plastic (joint)
- (8) Dull flesh color/light red plastic (body of style BL-16453-b)
- (9) Dark brown plastic (body of style BL-16456-b)
- (10) Black plastic (body of style BL-16475-b)
- (11) flesh color/red plastic (body of style BL-16463-b)
- (12) Brown color plastic (body of style BL-16583-b)
- (13) Silver color metal (hook of head of style BL-17583-b)
- (14) Silver color metal (plate of battery box of style BL-17583-b)
- (15) Silver color metal (spring of battery box of style BL-17583-b)
- (16) Copper color metal (spring of battery box of style BL-17583-b)
- (17) Gold color metal (eyelet of battery box of style BL-17583-b)

End of report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. This report shall not be reproduced unless with prior written approval from Intertek Testing Services Shenzhen Ltd.



Intertek Testing Services Shenzhen Ltd.- Hardlines

深圳天祥质量技术服务有限公司-轻工产品事业部

301A, 302B, 6/F. 7/F Shekou Technology Main Bldg. and Room 1E of Nanshan Building,

Nanhai Ave., Nanshan District, Shenzhen, China

深圳市南山区南海大道科技大厦 301A、302B、六层、七层、南山大厦 1 楼 1E 房

Tel: (86-755) 2602 0111 Fax: (86-755) 2683 7118/9 Postcode: 518067

www.intertek.com www.intertek.com.cn China Toll-Free:400 886 9926

Attention is drawn to the terms and conditions printed overleaf.